
  

FACT SHEET 
 

The United States Environmental Protection Agency (EPA) 
Proposes To Reissue 

A National Pollutant Discharge Elimination System (NPDES) Permit to: 
   

The City of Riggins 
PO Box 249 

Riggins, Idaho 83549 
 
NPDES Permit Number:  ID-0020931 
 
Public Notice Start Date:  June 26, 2012 
Public Notice Expiration Date: July 26, 2012 
 
Technical Contact: John Drabek, 206-553-8257, drabek.john@epa.gov 
   1-800-424-4372 ext. 3-8257 (within Region 10) 
                   drabek.john@epa.gov 

The EPA Proposes To Reissue NPDES Permit 

The EPA proposes to reissue the NPDES permit to the facility referenced above. The draft 
permit places conditions on the discharge of pollutants from the wastewater treatment plant to 
waters of the United States. In order to ensure protection of water quality and human health, the 
permit place limits on the types and amounts of pollutants that can be discharged from each 
facility. 

This Fact Sheet includes: 
o information on public comment, public hearing, and appeal procedures 
o a listing of proposed effluent limitations, and other conditions for each facility 
o a map and description of the discharge locations 
o technical material supporting the conditions in the permit 

State Certification for Facilities that Discharge to State Waters 

The EPA will request that the Idaho Department of Environmental Quality (IDEQ) certify the 
NPDES permit for this facility, under Section 401 of the Clean Water Act. Comments regarding 
the certification should be directed to: 

Idaho Department of Environmental Quality  
Lewiston Regional Office 
1118 F Street 
Lewiston, Idaho  83501 
ph: (208) 799-4370  
fx: (208) 799-3451 
toll-free: (877) 541-3304  



Fact Sheet  Page 2 of 25 
City of Riggins  #ID-002093-1 
 

Public Comment 

Persons wishing to comment on, or request a Public Hearing for the draft permit for this facility 
may do so in writing by the expiration date of the Public Comment period. A request for a Public 
Hearing must state the nature of the issues to be raised as well as the requester’s name, address 
and telephone number. All comments and requests for Public Hearings must be in writing and 
should be submitted to the EPA as described in the Public Comments Section of the attached 
Public Notice. 

After the Public Notice expires and all comments have been considered, the EPA Region 10’s 
Director for the Office of Water and Watersheds will make a final decision regarding permit 
reissuance. If no substantive comments are received, the tentative conditions in the draft permit 
will become final, and the permit will become effective upon issuance. If comments are received, 
the EPA will address the comments and issue the permit. In such a case, the permit will become 
effective at least 30 days after the issuance date unless an appeal is submitted to the 
Environmental Appeals Board within 30 days. 

Documents are Available for Review. 

The draft permit and fact sheet are posted on the Region 10 website at 
http://yosemite.epa.gov/r10/WATER.NSF/NPDES+Permits/DraftPermitsID   Copies may also 
be requested by writing to the EPA at the Seattle address below, by e-mailing 
washington.audrey@epa.gov, or by calling Audrey Washington at 206-553-0523 or (800) 424-
4372 ext 0523 (within Alaska, Idaho, Oregon, & Washington).  Copies may also be inspected 
and copied at the offices below between 8:30 a.m. and 4:00 P.M., Monday through Friday, 
except federal holidays. In Seattle, visitors report to the 12th floor Public Information Center. 

  United States Environmental Protection Agency 
Region 10 
1200 Sixth Avenue, OWW-130 
Seattle, Washington 98101 
(206) 553-0523 or  
Toll Free 1-800-424-4372 (within Alaska, Idaho, Oregon and Washington) 
    
EPA Idaho Operations Office      
1435 North Orchard Street  
Boise, Idaho 83706  
(208) 378-5746 

 
IDEQ  
Lewiston Regional Office  
1118 F Street  
Lewiston, ID 83501 
ph: (208) 799-4370 
fx: (208) 799-3451 
toll-free: (877) 541-3304  
 

mailto:washington.audrey@epa.gov
http://yosemite.epa.gov/rlO/W


Fact Sheet Page 3 of25 
City of Riggins #ID-002093-1 

For technical questions regarding the permit or fact sheet, contact John Drabek at the phone 
number or e-mail address at the top of this fact sheet. Those with impaired hearing or speech 
may contact a TDD operator at 1-800-833-6384 and ask to be connected to the appropriate phone 
number. Persons with disabilities may request additional services by contacting John Drabek. 



Fact Sheet Page 4 of25 

City of Riggins #ID-002093-1 


TABLE OF CONTENTS 


I. APPLICANT ••.•..••.......••.••••••.••••••..•......•..••••••.••...................•..•.••••••...•..........................•.•.. 5 


II. FACILITY INFORMATION •••.•.••••...•........•••••••••..••...................•..••••••••••••••....•.............. 5 


A. Facility Description .......••••••••••••••.••......•....•••••••..•.....•...................••••.••••••.•........•............... 5 

B. Compliance History .......•.••••••.•••.•••......•.....•••••.•.......•...................•••••••.••••••..•.................... 6 


III. RECEIVING WATER •••••••...••.•..........•.••••.•.••••.......•...............••..••••••••••.•.•....................... 6 


A. Low Flow Conditions .......•.........•......•..•................••.••.•.•....•.........•.............•.•••••••••••••••...•.. 6 

B. Water Quality Standards •••••••••.•.........•..••••••...•.......•.............•..•••••••••••.•..........•...•.•.......... 7 

c. Water Quality Limited Waters•.•..•..•............•••.•.•.•.•••.................•....•....•.•••••..•••.•...••........ 8 


IV. EFFLUENT LIMITATIONS •.••••........•...••.••••.........•..............•....•••••.•.••.....•....•............•.•. 8 


A. Basis for Permit Effluent Limits .••.••••.•............•.•...••.•••••••••••.......•...................•.•••.••••••••••• 8 

B. Proposed Effiuent Limitations •••...•.....•.........••••••••..••..................•....•.••••••••••••••.......•.•...... 8 


v. MONITORING REQUIREMENTS ..•.....•.••••••.•....•...................•.•.••••••••••••••.•••.•........••... 9 


A. Basis for Effluent and Surface Water Monitoring Requirements .•........•••••••••.••••••••••• 9 

B. Effiuent Monitoring Requirements •••.••••••..............•..........•••••••.••••••.•...........•.•................ 9 

c. Surface Water Monitoring ••••••••••••••.•..•........•..••••••••••.•••••.....•......•.............•...•••••••.•••.••••• 11 


VI. SLUDGE (BIOSOLIDS) REQUIREMENTS .............................................................. 12 


VII. OTHER PERMIT CONDITIONS .....•..........•••••••..••..................•........•••.••••••••••••••••••.••. 12 


A. Quality Assurance Plan Implementation .•••.••...•....•..............•...•••••••••••.••.•.....•.............. 12 

B. Operation and Maintenance Plan Implementation ..................................................... 12 

c. Sanitary Sewer Overflows and Proper Operation and Maintenance .........••.•.........•. 13 

D. Electronic Submission of Discharge Monitoring Reports .....•..••.••.••••••••••••••••••••••••••••. 14 

E. Standard Permit Provisions ••••••••••.•....•............•••••••••••••••.••••••...•.•...................•.............. 14 


VIII. OTHER LEGAL REQUIREMENTS •..•.•••••••••••••..•...................•..•.••••••••••••••••••••••••••.••• 14 


A. Endangered Species Act .••.•...•..•..........•...••.•.•••••••••..••..................•...................•.....••......• 14 

B. Essential Fish Habitat.....••...................•...•.•••.•.........•...................•........•........•••••.•.•.••.•... 15 

c. Permit Expiration ••..........•...................•...•.•.............•...................•.....•.......•.....•.....•••...... 15 


IX. DEFINITIONS AND ACRONYMS ...•...••.••.•••.••••••••..................•.................•••••••••••••••.• 15 


X. REFERENCES •••••.•••.•..•...•...................••.••••••••.•.•••..•••...•••............•...................•.......•...... 16 


Appendix A - Location Map•••••••••••••••••••.•......•.................•.•...•.•..•..•••••••••••••..•............•.............. 17 


Appendix B - Basis for Effiuent Limitations •............•...•••••.••.•••••••••••••••...•....•....•.....•.............. 18 


A. Technology-Based Effluent Limits ...•.•.••••••.•••••.••.••••.•.•••..•.........•.......••••••••••••••••••••••••.•• 18 

B. Water Quality-Based Effluent Limits •........••.•••.•.•••••••••••••••••••.•••...........•.......•.............. 19 

C. Facility-Specific Water Quality-based Limits .............................................................. 21 


Appendix C -IDEQ Draft 401 Certification •••••...............•••.•.•.•...••.••.•••••••••••••••••••••..•••....•.••••••• 25 




Fact Sheet Page 5 of25 
City of Riggins #ID-002093-1 

I. APPLICANT 

This fact sheet provides information on the draft NPDES permit for the following entity: 

Facility Name: City of Riggins Wastewater Treatment Plant 

Mailing Address: P.O. Box 249, Riggins, Idaho 83549 

Facility Address: 1210 North Street, Riggins, Idaho 83549 

Contact: Charles Amell, Public Works Superintendent, (208) 628- 3752 

II. FACILITY INFORMATION 

A. Facility Description 
The City of Riggins (City) owns, operates and has maintenance responsibility for a facility 
that treats domestic sewage that is primarily from local residents and commercial 
establishments through a separated sanitary sewer system. There are no significant industrial 
users. 

The wastewater treatment plant employs activated sludge digestion and secondary 
clarification. Influent enters through a grit chamber where grit and sediment settle. Primary 
treatment consists of grinding or screening of flow that bypasses the grinder. The facility 
provides secondary treatment via a complete-mix activated sludge process. Components 
consist of an aeration basin, aerobic digester, secondary clarifier and sludge storage tank. 
Disinfection is by chlorination in a contact chamber prior to discharge. 

Solids in the clarifier settle to the bottom where they are pumped back to the aeration basin. 
Solids from the aerobic digester can be sent either to 4 sand drying beds where the water is 
filtered and returned to the aeration basin, or diverted to the sludge loading docks, where 
biosolids are hauled by truck to land application sites or deposited in a Subtitle D landfill. 
The facility serves a population of about 400 and has a design flow rate of 0.105 mgd. 

The City estimates that inflow and infiltration are negligible. To address inflow and 
infiltration the City replaces sewer collection lines whenever funding is available. 

Permit History 

The facility's previous permit became effective on November 24, 2003 and expired on 
November 24, 2008. The EPA received a complete application for permit reissuance on June 
2, 2008. Since the permit was not reissued before the expiration date of November 24, 2008 
and since the City submitted a timely application, the permit was administratively extended 
pursuant to 40 CFR 122.6. 



Fact Sheet Page 6 of25 
City of Riggins #ID-002093-1 

B. Compliance History 
A review of the Discharge Monitoring Reports (DMRs) from January 2003 to October 2011 
found the following violations of effluent limits: 

Iili 

A violation of the instantaneous minimum of 6.5, at 6.3 in August 2004 


Total Suspended Solids 

A violation of the monthly average loading limit of 26 lb/day, at 887 in June 2009 

A violation of the weekly average loading limit of 39 lb/day, at 887 in June 2009 

Both of these reported values may have been misprints, since the reported concentration 
values for June 2009 were 14 mg/L, which corresponds to 12lb/day. 

III. RECEIVING WATER 
The treated effluent from the City of Riggins wastewater treatment facility is discharged 
continuously to the Salmon River at approximate river mile 85, downstream of the confluence 
with Little Salmon River. The outfall is located at latitude 45° 25' 58" Nand longitude 116° 18' 
41" w. 

A. Low Flow Conditions 
The Technical Support Document for Water Quality-Based Taxies Control (hereafter referred 
to as the TSD) (EPA, 1991) and the Idaho Water Quality Standards (WQS) recommend the 
flow conditions for use in calculating water quality-based effluent limits (WQBELs) using 
steady-state modeling. The TSD and the Idaho WQS state that WQBELs intended to protect 
aquatic life uses should be based on the lowest seven-day average flow rate expected to occur 
once every ten years (7Q 10) for chronic criteria and the lowest one-day average flow rate 
expected to occur once every ten years (1Q10) for acute criteria. 

Because the chronic criterion for ammonia is a 30-day average concentration not to be 
exceeded more than once every three years, EPA has used the 30B3 for the chronic ammonia 
criterion instead of the 7Q 10. The 30B3 is a biologically-based flow rate designed to ensure 
an excursion frequency of no more than once every three years for a 30-day average flow 
rate. For human health criteria, the Idaho water quality standards recommend the 30Q5 flow 
rate for non-carcinogens, and the harmonic mean flow rate for carcinogens. 

The 1 Q 10, 7Q10, 30B3, 30Q5 and harmonic mean flow rates of Salmon River are 1710 cfs, 
2240 cfs, 2620 cfs, 2930 cfs and 5480 cfs, respectively. These calculations used flow data 
from the USGS station 133317000, Salmon River near White Bird, Idaho, which is 
downstream of the City of Riggins outfall and the confluence with the Little Salmon River 
Creek. This is the USGS station on the Salmon River closest to the City of Riggins outfall. 
Other USGS stations with current stream flow information were upstream of the confluence 
of the Salmon River and the Little Salmon River by 100 river miles or more, and therefore 
less relevant to flows near the City of Riggins outfall. The period of record for these 
calculations was 1983 to 2011. 



Fact Sheet Page 7 of25 

City of Riggins #ID-002093-1 


B. 	 Water Quality Standards 
Overview 

Section 301(b)(l)(C) of the Clean Water Act (CW A) requires the development of limitations 
in permits necessary to meet water quality standards. Federal regulations at 40 CFR 122.4(d) 
require that the conditions in NPDES permits ensure compliance with the water quality 
standards of all affected States. A State's water quality standards are composed of use 
classifications, numeric and/or narrative water quality criteria and an anti-degradation policy. 

The use classification system designates the beneficial uses that each water body is expected 
to achieve, such as drinking water supply, contact recreation, and aquatic life. The numeric 
and narrative water quality criteria are the criteria deemed necessary by the State to support 
the beneficial use classification of each water body. The anti-degradation policy represents a 
three-tiered approach to maintain and protect various levels of water quality and uses. 

Designated Beneficial Uses 

This facility discharges to the Salmon River in the Lower Salmon Subbasin, Salmon River ­
Little Salmon River to Slate Creek, HUC 17060209, S-11. At the point of discharge, the 
Salmon River is protected for the following designated uses (IDAPA 58.01.02.130.11 ): 

• 	 cold water aquatic life 

• 	 primary contact recreation 

• 	 domestic water supply 

In addition, the Idaho Water Quality Standards state that all waters of the State ofldaho are 
protected for industrial and agricultural water supply (Section 100.03.b and c.), wildlife 
habitats ( 100.04) and aesthetics ( 1 00.05). 

Surface Water Quality Criteria 

The criteria are found in the following sections of the Idaho Water Quality Standards: 

• 	 The narrative criteria applicable to all surface waters of the State are found at 
IDAPA 58.01.02.200 (General Surface Water Quality Criteria). 

• 	 The numeric criteria for toxic substances for the protection of aquatic life and 
primary contact recreation are found at IDAPA 58.01.02.210 (Numeric Criteria for 